

COLCHICINE + PROBENECID **Gout:** 1 tab PO daily for 1 week, then 1 tab two times per day. [Generic only: Tabs 0.5 mg colchicine + 500 mg probenecid.] ▶KL ☉ ♀C D? \$\$\$

DUZALLO (allopurinol + lesinurad) **Gout uncontrolled with allopurinol alone:** Take once daily in the morning with food and water. Tell patients to drink at least 2 L of fluid daily. For patients taking more than 300 mg/day of allopurinol, replace 300 mg of the daily allopurinol dose with 1 cap Duzallo (200 mg lesinurad + allopurinol 300 mg). For patients taking allopurinol 300 mg/day, replace all of allopurinol dose with 1 cap Duzallo (200 mg lesinurad + allopurinol 300 mg). For patients with CrCl of 45 to <60 mL/min taking allopurinol 200 mg/day, replace all of allopurinol dose with 1 cap Duzallo (200 mg lesinurad + allopurinol 200 mg). NOTE: Consider optimizing the allopurinol dose before using Duzallo; the maximum allopurinol dose to prevent gout is 800 mg/day (see allopurinol entry for details). Do not combine Duzallo and Zurampic. [Trade only: Caps lesinurad 200 mg + allopurinol 200 mg, lesinurad 200 mg + allopurinol 300 mg.] ▶LK ♀?/?/? D? ■

LESINURAD (Zurampic) **Gout,** added to allopurinol or febuxostat: 200 mg PO q morning with food and water, at the same time as xanthine oxidase inhibitor. Tell patients to drink at least 2 L of fluid daily. Not for monotherapy due to increased risk of acute renal failure. Not for use with allopurinol doses less than 300 mg/day (less than 200 mg/day if CrCl <60 mL/min). [Trade only: Tab 200 mg.] ▶L ☉ ♀?/?/? D? \$\$\$\$\$ ■

PROBENECID **Gout:** 250 mg PO two times per day for 7 days, then 500 mg PO two times per day. **Adjunct to penicillin/cephalosporin:** 1 g PO single dose to 500 mg PO four times per day. [Generic only: Tabs 500 mg.] ▶KL ☉ ♀B D? \$

Other

APREMILAST (Otezla) **Psoriatic arthritis, moderate to severe plaque psoriasis:** Give PO 10 mg in am on day 1, 10 mg two times per day on day 2, 10 mg in am and 20 mg in pm on day 3, 20 mg two times per day on day 4, 20 mg in am and 30 mg in pm on day 5, 30 mg two times per day on day 6 and thereafter. Do not crush, split, or chew tabs. Consider holding or reducing the dose if severe diarrhea, nausea, or vomiting. [Trade only: Tabs 30 mg. Two-week starter pack of 10, 20, and 30 mg tabs.] ▶L ☉ ♀C D? \$\$\$\$\$